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Eligibility checklist and clinical pathway
Infliximab

100mg vial
	Increased dosage of infliximab up to a maximum of 4-weekly 10 mg/kg IV is listed on the High Cost Medicines formulary
- for adult patients with moderate to severe Crohn’s disease or complex fistulising Crohn disease or moderate to severe ulcerative colitis
- for paediatric patients (aged 6-17 years inclusive) with moderate to severe refractory Crohn’s disease, or moderate to severe ulcerative colitis
- who are experiencing a loss of response to PBS-subsidised standard 8 weekly 5 mg/kg IV infusions of infliximab, and 
- who have low therapeutic infliximab levels and low antiinfliximab antibody levels
Increased dosage of infliximab can be provided by either increasing the dosage up to 10mg/kg or shortening the dosing interval down to a 4-weekly dosage. 
Treatment must be reviewed within 6 months for potential de-escalation. It is expected that after a response is recaptured, the escalated dose regimen may be able to be reverted to the standard dose regimen. For people who responded adequately to escalated dose but experience a loss of response upon reverting to the standard dose, maintenance may continue on escalated dose regimen until stable clinical remission. 

The clinical pathway is adapted from several documents (2019 British Society of Gastroenterology consensus guidelines, Australian consensus statement (Mitrev et al. 2017).
The following definition apply to this listing:
- secondary loss of response to standard infliximab dosing is defined by clinical assessment and/or objective evidence of increased disease activity (measured by the Crohn Disease Activity Index (CDAI), Paediatric Crohn’s Disease Activity Index (PCDAI), Paediatric Ulcerative Colitis Activity Index (PUCAI) or Mayo score in patients with previous positive response to continuing treatment with infliximab 



The following information is required to be provided by the prescriber prior to dispensing of the high cost medicine:

Hospital: 

      
Patient name: 
      
Patient UR number: 
      
Patient date of birth:  
      
Patient weight:  
      
Infliximab dosage required:    mg/kg   every …. weeks
Prescriber eligibility for infliximab:
1.  FORMCHECKBOX 
 Gastroenterologist or consultant physician [internal medicine specialising in gastroenterology or general medicine specialising in gastroenterology] OR paediatrician OR specialist paediatric gastroenterologist from SA HEALTH IBD services
Patient eligibility for infliximab (existing patient): (All criteria must be ticked)
1.  FORMCHECKBOX 
  Patient has been diagnosed with Crohn disease or ulcerative colitis 

2.  FORMCHECKBOX 
  Patient has been receiving PBS-funded continuing treatment with infliximab at the standard dose of 5 mg/kg 

3.  FORMCHECKBOX 
  Patient has been receiving increased dosage of infliximab up to a maximum of 4-weekly 10 mg/kg IV through a previous IPU request or Medicines Access Program
Patient eligibility for infliximab (new patient): (All first five criteria must be ticked and the sixth and seventh criteria if dosage of infliximab exceeds the upper limit in the Product Information of 10 mg/kg every 8 weeks)

1.  FORMCHECKBOX 
  Patient has been diagnosed with Crohn disease or ulcerative colitis 

2.  FORMCHECKBOX 
  Patient has been receiving PBS-funded continuing treatment with infliximab at the standard dose of 5 mg/kg. 
3.  FORMCHECKBOX 
  Patient ‘s treatment plan has been discussed at Gastroenterology MDT  Date   /  /    
4.  FORMCHECKBOX 
  Patient is experiencing secondary loss of response to infliximab

5.  FORMCHECKBOX 
  Patient has low therapeutic infliximab level-and low anti infliximab antibody levels
When dosage of infliximab exceeds the upper limit in the Product Information of 10mg/kg every 8 weeks:
6.  FORMCHECKBOX 
.Patient has been informed that dosage of infliximab exceeds the maximum dosage in the approved Product Information of 10mg/kg every 8 weeks 
7.  FORMCHECKBOX 
 Documentation of the explanations given to the patient and informed consent have been recorded in the case notes
Outcome assessment

1.  FORMCHECKBOX 
 Prescriber agrees to provide the following measures of outcome following the initial 12- month treatment period to the SAMEP executive officer:

• Has the patient had a response? (YES/NO) Please describe the response: 

• Has the patient experience treatment failure?  (YES/NO)
	
I certify that the above information is correct: ______________________________________









(Prescribers signature)

Date: 
     
Name: 
     
Position:      
Department:      
Contact/pager number:      
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Clinical pathway for dose escalation of infliximab for use in conjunction with eligibility checklist
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Information for pharmacy


This form should be retained in the pharmacy department and a copy forwarded to:


The Executive Officer


South Australian Medicines Evaluation Panel


Medicines and Technology Policy and Programs


Level 1, 101 Grenfell St


Adelaide 5000


(08) 7117 9805


� HYPERLINK "mailto:SAMEP@sa.gov.au" �SAMEP@sa.gov.au�





For more information:


http://www.sahealth.sa.gov.au/samep
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